

TEST REPORT Nr. 25 - 15

Customer : **Ltd „Roadway luck”**

Address of the customer: Paltmales 22, Riga, LV- 1002, Latvia

Object of verification: **wood briquettes**

Description of the specimen: wood briquettes in a polyethylene bag

Date of receiving: 18.08.2015.

Date of testing: 18.08.2015.– 20.08.2015.

TEST METHODS AND RESULTS

Nr.	Characteristics of verifications	Unity of measure	Methods	Results	EN 14961-3 requirements Class A1
1.	Moisture	%	EN 14774	6.8	≤ 12
2.	Ash	%	EN 14775	0.37	≤ 0.7
3.	Calorific value, Q	MJ/kg kwh/kg	EN 14918	18.33 5.09	≥ 15.5 ≥ 4.3
4.	Density	g/cm ³	EN 15150	1.03	≥ 1.0
5.	Sulphur content	%	EN 15289	0.006	≤ 0.03
6.	Clorine content	%	EN 15289	< 0.001	≤ 0.02

Remarks: Based on the obtained results it may be concluded that the tested material **meets the requirements** of the European norm **EN 14961-3 (Class A1)**.

The wood briquettes sample for the testing was delivered on August 18, 2015 by the representative of „Roadway luck” Ltd. These results of the testing refer only to this sample. Without the written permission of the testing laboratory it is not allowed to use the Test Report partially.

Head of Laboratory, _____

Dr.sc.ing./J.Rizikovs

20.08.2015.

